Chapel Hill, North Carolina   27514

Common Emergency Medicine Orders Form
MIM # 

NOTE:
Another brand of drug identical in form and content

 
may be dispensed unless indicated. 



Patient Name
Medical Record Number
	Medicare will only pay for services that it determines to be reasonable and necessary under section 1862(a)(1) of the Medicare Law.  When ordering tests, physicians should order only those individual tests that are necessary for the diagnosis and treatment of a patient, rather than for screening purposes.

	Date:


	Time
	Room No.
	



	 ADULT SEXUAL ASSAULT EMERGENCY DEPARTMENT ORDERS LABS 

	1. 
	( Urine Pregnancy Test    ( URINE TOXICOLOGY {If amnesic  event is disclosed}

	2. 
	( Serum Pregnancy Test (Bhcg) 

	3. 
	( CBC with diff        

	4. 
	( RPR   
( HIV Ab







	5. 
	( Hepb Surf Ab,     ( Hepb Surf Ag   ( Hepb Core Ab   ( Hep C Ab      



	6. 
	( AST
( ALT  
( GGT  ( Alkaline Phos    (  Total Bili,   ( Lipase






	
	MEDICATIONS

	
	STD PROPHYLAXIS

	1.
	 (  Azithromax (Zithromax) 1g po now  OR ( Doxycycline 100mg po bid x 7 days OR ( Erythromycin  500mg po qid x 7 days  (Treatment for Chlamydia)

	2.
	( Ceftriaxone (Rocephin) 250 mgs IM now  OR ( Cefixime 400mg po now  OR ( Cefoxitin 2g IM with Probenecid 1g po now (Treatment for Gonorrhea)

	2a
	( For severe documented allergy to PCN OR CEPHALOSPORIN CDC offers the option of Azithromax (Zithromax) 2g po for uncomplicated gonococcal/chlamydia infections

	3.
	(  Metronidazole (Flagyl) 2g po now (Treatment for Trichomonas) ENSURE NO ETOH WITH MED

	
	HIV POST EXPOSURE PROPHYLAXIS (Weight > 40 kg) 

	7. 
	( Combivir (Zidovudine 150mg/Lamivudine 300mg) one tablet po now [72 hour packet take one tablet twice a day]

	8. 
	(  Kaletra 200mg/50mg (Lopinavir 200mg/Ritonavir 50mg ) two tablets po now [72 hour packet take two tablets twice a day]

	9. 
	(  Truvada (Tenofovir 300mg/Emtricitabine 200mg) 1 tab po now [72 hour packet take one tablet daily]

	10. 
	EMERGENCY CONTRACEPTION

	11. 
	( Levonorgestrel (Plan B) 0.75mg two tablets po now

	  
	ANTI EMETIC

	  1.
	(  Metoclopramide (Reglan) 10mgs po now for nausea

	  
	(  Phenergan 12.5mg every 6 hours as needed for nausea x 24 hours [for d/c]


	ADDITIONAL EMERGENCY DEPARTMENT ORDERS IMMUNIZATIONS (BIOLOGICALS)

	1.
	(  Tetanus and Diphtheria 0.5ml IM now  

	2.
	(  Hepatitis b Vaccine (Recombivax HB) >19 years 20mcg/1ml IM now

	
	 

	
	

	
	

	
	

	
	I certify that this admission and/or test are medically necessary 


	ADDITIONAL EMERGENCY DEPARTMENT ORDERS 

	1.
	

	2.
	

	3.
	

	
	Providers Signature and ID# required    Beeper #

	PEDIATRIC SEXUAL ASSAULT EMERGENCY DEPARTMENT ORDERS LABS 
	( GC Culture (Not PCR)     (   Chlamydia Culture (Not PCR)  

	1.
	( Pregnancy Test Urine     ( URINE TOXICOLOGY {If amnesic event is disclosed}

	2.
	( CBC with diff        ( Serum Pregnancy Test (Bhcg)

	3.
	( RPR   
( HIV Ab







	4.
	( Hepb Surf Ab,     ( Hepb Surf Ag   ( Hepb Core Ab   ( Hep C Ab      



	5.
	( AST
( ALT  
( GGT  ( Alkaline Phos    (  Total Bili   ( Lipase






	6.
	( GC Culture (Not PCR)   ( Chlamydia Culture (Not PCR)

	
	MEDICATIONS

	
	 STD PROPHYLAXIS

	
	(  Azithromax (Zithromax) Single dose 10mg/kg ____ po (Max 1g) (Treatment for Chlamydia) OR 

( Doxycycline 100mg po bid x 7-10 days OR  ( Erythromycin 50mg/kg _____ po qid x 10-14 days

	1.
	( Ceftriaxone (Rocephin) Single dose  125mg IM now (Treatment for Gonorrhea)

	2.
	( Metronidazole (Flagyl) 15mg/kg/day _______ po now  tid x 5 days ENSURE NO ETOH WITH MED          □Adolescents 2g po now (Treatment for Trichomonas)                                     

	3.
	HIV POST EXPOSURE PROPHYLAXIS (WEIGHT < 37.5kg)

	
	( Epivir 4mg/kg po now (Max 150mg q12hrs) Liquid 10mg/ml; tablets 150mg or 300mg
(  [72 hour packet take _____ mls/or ______mg twice a day]

	12. 
	(  Kaletra <7kg 300mg[lopinavir component] m2 now (  [72 hour packet _____mg twice a day] 

(  7-<15kg 12mg [lopinavir component]/kg now ( [72 hour packet _____mg twice a day]
(  15-40kg 10mg[lopinavir component]/kg now (  [72 hour packet _____ mg twice a day]
(   Kaletra [lopinavir/ritonavir] liquid 80mg lopinavir/ml; tabs 200/mg of lopinavir/tab
(  [72 hour packet _____ mg twice a day]

	13. 
	( Retrovir 180-240mg/m2 po  now (Max 300mg q12hrs) liquid 10mg/ml; capsule 100mg or 300mg 

( [72 hour packet _____ ml or _______mg twice a day]

	14. 
	( Sustiva weight 10-<15 kg 200mg qhs,   ( 15-<20 kg 250 mg qhs,    ( 20-<25 kg 300mg qhs, 

( 25-<32.5kg 350 mg qhs,  (  32.5-<40 kg 400mg qhs. 
( 72 hour packet ______ mg at bedtime Available in 50mg,100mg, 200mg caps or 600mg tab

	15. 
	EMERGENCY CONTRACEPTION

	16. 
	( Levonorgestrel (Plan B) 0.75mg two tablets po now (Menstruating females only)

	  
	ANTI EMETIC

	1.
	(  Metoclopramide (Reglan) 1-2mg/kg (Max 10mg)_______ po now for nausea


	ADDITIONAL EMERGENCY DEPARTMENT ORDERS IMMUNIZATIONS ( BIOLOGICALS)

	1.
	(  Tetanus and Diphtheria 0.5ml IM now  

	2.
	(  Hepatitis b Vaccine (Recombivax HB) 11-19 years 5mcg/0.5ml IM now Or ( Energix B 10mcg/0.5ml IM 

	       3.
	(  > 19 years 20mcg/1ml IM now OR  (  Energix B 20mcg/1ml IM now 


	ADDITIONAL EMERGENCY DEPARTMENT ORDERS 

	1.
	( Reglan 1-2 mg/kg (Max 10mg) q4-6h prn for nausea [72 hour packet] or ( Zofran  ages 2 > < 40kg 0.1mg /kg, > 40kg 4 mgs ages 11 > 8mg tid [72 hour packet]

	2.
	

	3.
	

	
	I certify that this admission and/or tests are medically necessary.

	
	Provider’s Signature and ID# required      Beeper# 











Rev 6/2005
White:  Medical Record, Pink:  Pharmacy
 Chart Location:  Physician’s Orders


